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2.2 6dB BW

2.2.1 Test Result

Test Report Number: BTF230317R01203

TX Frequenc 6dB Bandwidth (MHz) )

Made Type (I\(lez) ’ i Result Limit yegs
2412 1 7.094 >=0.5 Pass

802.11b SISO 2437 1 7.125 >=0.5 Pass
2462 1 7.115 >=0.5 Pass

2412 1 16.325 >=0.5 Pass

802.11g SISO 2437 1 16.326 >=0.5 Pass
2462 1 16.330 >=0.5 Pass

2412 1 17.582 >=0.5 Pass

8(%_;(1); MIMO 2437 1 17.361 >=0.5 Pass
2462 1 17.586 >=0.5 Pass
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3. Maximum Conducted Output Power

3.1 Power

3.1.1 Test Result

Test Report Number: BTF230317R01203

TX Frequency Maximum Peak Conducted Output Power (dBm) :

Mode Type (MH2) ANT1 ANT2 MIMO Limit Verdict
2412 19.23 18.56 / <=30 Pass
802.11b SISO 2437 19.78 18.44 / <=30 Pass
2462 19.03 17.86 / <=30 Pass
2412 21.09 20.43 / <=30 Pass
802.11g SISO 2437 21.15 20.34 / <=30 Pass
2462 20.89 20.06 / <=30 Pass
802.11n 2412 20.41 19.79 23.12 <=30 Pass
(HT20) MIMO 2437 20.62 19.76 23.22 <=30 Pass
2462 20.04 19.53 22.80 <=30 Pass

Notel: Antenna Gain: Antl: 2.78dBi; Ant2: 2.78dBi;

Note2: Directional Gain: Uncorrelated(Directional Gain = Ant Gain)
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BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 70 of 110




|
B Test Report Number: BTF230317R01203
LAB

4. Maximum Power Spectral Density

4.1 PSD

4.1.1 Test Result

TX Frequency Maximum PSD (dBm/3kHz) :
Mode Type (MHz) ANT1 ANT2 MIMO Limit Verdict
2412 -8.65 -9.14 / <=8 Pass
802.11b SISO 2437 -8.04 -7.81 / <=8 Pass
2462 -8.65 -11.07 / <=8 Pass
2412 -12.61 -12.03 / <=8 Pass
802.11g SISO 2437 -11.00 -11.98 / <=8 Pass
2462 -11.83 -12.38 / <=8 Pass
802.11n 2412 -12.85 -14.12 -11.61 <=8 Pass
(HT20) MIMO 2437 -12.91 -14.01 -11.37 <=8 Pass
2462 -13.14 -13.23 -10.81 <=8 Pass
Notel: Antenna Gain: Antl: 2.78dBi; Ant2: 2.78dBi;
Note2: Directional Gain: Uncorrelated(Directional Gain = Ant Gain)
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4.1.2 Test Graph
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LAB

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Ref

5.1.1 Test Result

X Frequency Level of Reference
Mode Type (MH2z) ANT (dBm)
1 6.07
2412 >
802.11b SISO 1
2437
2 5.01
1 5.95
go2 2 4.36
1 1.52
&1 2 0.64
1
802.11g SISO 2437
2
1 1.12
2802 2 0.42
1 0.43
2412 >
802.11n
MIMO
(HT20) 2437 .
2 0.12
1 0.29
24162 2 031

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.2 CSE

5.2.1 Test Result

Test Report Number: BTF230317R01203

Mode T‘;;(e Fr?'\(jﬁj_'ezr;cy ANT Level (Z:; gﬁ]f)erence (Iaiénni;[) Verdict
2012 : 515 Lass | Pass
802.11b SISO 2437 ; 232 ﬁ:gg §Z§2
2462 ’ 515 Las5 | Pass
2012 ; 079 1021 | ass
802.11g SISO 2437 ; é:% :ig:gi ﬁiii
2462 ; 079 1021 | Pass
2412 ’ 015 o5t | Pass
Ezazf;é)” MIMO 2437 ; 8:13 jgjéi gg:
2462 ’ 015 1951 | Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.2.2 Test Graph
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